
University of New Orleans University of New Orleans 

ScholarWorks@UNO ScholarWorks@UNO 

University of New Orleans Theses and 
Dissertations Dissertations and Theses 

Fall 12-20-2013 

Utilizing Economic and Environmental Data from the Desalination Utilizing Economic and Environmental Data from the Desalination 

Industry as a Progressive Approach to Ocean Thermal Energy Industry as a Progressive Approach to Ocean Thermal Energy 

Conversion (OTEC) Commercialization Conversion (OTEC) Commercialization 

Michael R. Eller 
University of New Orleans, meller@uno.edu 

Follow this and additional works at: https://scholarworks.uno.edu/td 

 Part of the Other Engineering Commons 

Recommended Citation Recommended Citation 
[...]
copper load in the Arabian Gulf; however, aluminum is much less toxic to marine life than 

10 MW Plant  ~2.5  
 

50 MW Plant  ~12.5 
 

100 MW Plant  ~25 

Total daily aluminum 

load = 481 kg/day 

Estimated aluminum discharges 

from OTEC plants in kg/day 



142 
 

copper, so trace metal in OTEC discharges will have a lower impact to the environment than the 

Arabian Gulf trace metal discharges.  

 

The residual chlorine and trace metal in OTEC discharges benefit from enhanced dilution from 

strong background currents that are not nearly as high in the MENA region seas. The MENA 

region marine systems are mostly closed basin systems with only a few river sources supplying 

additional diffusion. It is interesting to note that the combined discharge of the desalination 

plants in the Arabian Gulf have an estimated total flow rate of only 1,100 m3/s (Lattemann S., 

2010). The 1,900 MW full-capacity OTEC plants in Hawaii would have a combined discharge 

flow rate of approximately 14,060 m3/s. These OTEC discharge flow rates produce a very 

modest increase in effluent salinity because of the slightly higher salinity content of the deep 

water with respect to the surface receiving waters. This salinity increase should not be alarming 

because it is an insignificant increase in salinity when compared to the increase in salinity from 

the concentration of desalination plants in the MENA region. All the desalination plants in the 

Arabian Gulf account for an annual water loss of 0.05% compared to a loss of 5.7% caused by 

natural evaporation; therefore, a further increase in salinity in the Gulf system is not viewed as a 

likely scenario (Lattemann S., 2010).  

 

The addition of deep seawater dilution is something unique to OTEC and is not easily achieved 

by typical land-based desalination plants. Some desalination projects have considered the use of 

deep seawater intakes to reduce organism entrainment, but it would require site-specific studies 

to determine larval abundance and species composition to ensure that the deep seawater intake is 

more benign than surface intake (Foster, Cailliet, Callaway, Raimondi, & Steinbeck, 2012). This 



143 
 

approach is a potentially effective method of reducing entrainment, but the deployment of a deep 

seawater pipe is risky and likely cost-prohibitive for a desalination plant. Furthermore, other 

desalination plants have considered modifying surface seawater intakes for the primary purpose 

of diluting the discharged brine in an effort to meet toxicity objectives. This approach was not 

recommended by (Foster et. al, 2012) because many more organisms may be killed as a result of 

entrainment and impingement than saved from exposure to high brine concentrations.  

 

Combined OTEC-Desalination Discharge 

As discussed earlier, an OTEC-desalination scheme has several advantages from an economics 

standpoint. The environmental advantages could be equally as attractive for developers and 

investors. The most benign desalination discharges are combined with power plant cooling water 

discharges to dilute the brine concentration and residual chemicals to very low levels. The OTEC 

seawater discharge for a 10 MW plant is larger than the cooling seawater discharge for most 

commercial power plants. Additionally, OTEC discharges are designed at a depth of 70 m below 

the surface where the colder than ambient discharge water has negative buoyancy that causes the 

plume to sink faster than it would with warm discharges. A typical desalination plant usually has 

an open ocean intake that draws seawater from a relatively shallow depth. The surface water 

requires extensive filtration and pretreatment before entering the RO membranes since 

membranes are sensitive to fouling, chemicals, and suspended solids. If a 10 MW OTEC-

desalination plant used the surface seawater as its feedwater, it would still require the same level 

of pretreatment as a typical desalination plant (Figure 34).  



144 
 

 

Figure 34: Schematic of RO flows and pretreatment steps in an OTEC-desalination scheme where surface 
water is used as the feedwater 

 

The salinity data was recorded near Punta Cana, Puerto Rico by (Myers, Hoss, Matsumoto, 

Peters, Seki, Uchida, Ditmars, & Paddock, 1986). The salinities of the different seawater flows 

can be converted to density using a water density calculator developed by NOAA and the 

University of Michigan (publically available at http://www.csgnetwork.com/h2odenscalc.html). 

The seawater temperature and pressure drop across the heat exchangers was taken from a 10 

MW OTEC system developed by (TRW Inc. Systems and Energy, 1978). Consequently, the 

surface water with a salinity of 36,000 ppm at 23.4°C equates to a density of 1024.61 kg/m3 and 

the deep water with a salinity of 35,200 ppm at 7.9°C equates to a density of 1027.47 kg/m3.The 

subsequent mixed discharge density was calculated to be 1025.99 kg/m3 using equations 10 and 

Evaporators

Turbine

Condensers

Warm Water

Flow rate: 33.7 m3/s

Salinity: 36,000 ppm

Cold Water

Flow rate: 31.2 m3/s

Salinity: 35,200 ppmAmmonia 

Pump

Ammonia 

Turbine

Mixed Discharge

Total Flow Rate: 64.9 m3/s

Salinity: 35,615 ppm

Primary Biofouling control

Chlorine 0.07 mg/L

RO Feed Water

Flow rate: 1.88 m3/s

Acid

H2SO4 30-100 mg/L

Coagulation/Flocculation

FeCl3 0.8-35 mg/L

FeClSO4 2 -2.5 mg/L

Polyelectrolyte 0.2-4 mg/L

Ultra-

filtration Unit

RO Unit

Anti-Scaling

Polycarbonic acids 0.2mg/L

Dechlorination

Sodium Bisulfite 0.3ug/L
Brine

Flow rate: 1.09 m3/s

Salinity: 61,714 ppm 

Product water

Salinity = 500 ppm

Flow rate: 0.79 m3/s 

Capacity: 68,138 m3/day

Post 

treatment

Permeate

Disinfection

Chlorine 0.5mg/L

Backwash

FeCl3 0.8-35 mg/L

FeClSO4 2 -2.5 mg/L

Polyelectrolyte 0.2-4 mg/L

pH adjustment & 

remineralisation

Ca(OH)2 0.5mg/L

2nd Stage Biofouling control

Chlorine 1.0 mg/L

N H3

15.9°C

7.9°C
4.4°C

23.4°C

26.7°C

do

N H3



145 
 

11. Since the warm and cold seawater discharges are combined at the same pressure, the change 

in temperature was calculated to be 15.9°C using the energy balance equation 12 below (small 

differences in specific heat between the warm and cold seawater flows will be ignored). 

Assuming this mixed flow has reached steady state, the salinity of the mixed discharge is 

calculated to have a salinity of 35,615 ppm using the mass balance equation 13. In this example, 

the addition of the brine flow and subsequent salinity is ignored, but will be included in the next 

example.  

 

st ?�u): :�� v�wB) �  st �xwy� ) z��)w 6 st :))� z��)w      (10) 

 

{?�u): � |?�u): �  {z�w? z��)w �  |z�w? z��)w 6 { ��: z��)w � | ��: z��)w  (11) 

 

{?�u): � }?�u): �  {z�w? z��)w � }z�w? z��)w 6 { ��: z��)w � } ��: z��)w  (12) 

 

{?�u): � >?�u): �  {z�w? z��)w � >z�w? z��)w 6 { ��: z��)w � > ��: z��)w  (13) 

Energy balance equations where Q = volumetric flow rate (in m3/s), and T = temperature (in °C). Mass balance 
equations where st  = mass flow rate (in kg/s), ρ = density (in kg/m3), and C = salinity concentration (in g/L) 

 

As described earlier, Rabas & Panchal (1991) conceived an OTEC-desalination scheme using a 

MSF and RO process that used primarily surface seawater along with warmed cold seawater as 

the feedwater. Thus, the RO process schematic from Rabas & Panchal (1991) would look much 

like Figure 34. Conversely, desalinating the deep seawater could have advantages for the RO 

process that should be considered. If the deep seawater is utilized as the feedwater in an OTEC-

desalination plant, as it was described earlier, the deep seawater RO process schematic would 

look like Figure 35.  



146 
 

 

 

Figure 35: Schematic of RO flows and pretreatment steps in an OTEC-desalination scheme where deep water 
is used as the feedwater 

 

 

The OTEC seawater temperatures and flow rates from Figure 34 are reused in Figure 35. The RO 

flow rates were assumed using a product delivery rate of 68,138 m3/day (0.79 m3/s) with a 

product recovery ratio of 42%. The OTEC mixed discharged is combined with the brine 

discharge and the mass balance analysis for the total discharge can be calculated using equations 

14. Since the brine discharge is typically the same temperature as the feedwater (7.9°C), the 

density of the brine flow at 60,343 ppm is calculated to be 1047.43 kg/m3. The addition of the 

brine flow to the OTEC mixed discharge results in a total discharge density of 1026.34 kg/m3 

Evaporators

Turbine

Condensers

Warm Water

Flow rate: 33.7 m3/s

Salinity: 36,000 ppm

Cold Water

Flow rate: 31.2 m3/s

Salinity: 35,200 ppmAmmonia 

Pump

Ammonia 

Turbine

Mixed Discharge

Total Flow Rate: 64.9 m3/s

Salinity: 35,615 ppm

Primary Biofouling control

Chlorine 0.07 mg/L

RO Feed Water

Flow rate: 1.88 m3/s

Acid

H2SO4 30-100 mg/L

Coagulation/Flocculation

FeCl3 0.8-35 mg/L

FeClSO4 2 -2.5 mg/L

Polyelectrolyte 0.2-4 mg/L

RO Unit

Anti-Scaling

Polycarbonic acids 0.2mg/L

Dechlorination

Sodium Bisulfite 0.3ug/LBrine

Flow rate: 1.09 m3/s

Salinity: 60,343 ppm

Product water

Salinity = 500 ppm

Flow rate: 0.79 m3/s 

Capacity: 68,138 m3/day

Post 

treatment

Permeate

Disinfection

Chlorine 0.5mg/L

Backwash

FeCl3 0.8-35 mg/L

FeClSO4 2 -2.5 mg/L

Polyelectrolyte 0.2-4 mg/L

pH adjustment & 

remineralisation

Ca(OH)2 0.5mg/L

2nd Stage Biofouling control

Chlorine 1.0 mg/L

Coarse

Filtration Unit

N H3

7.9°C
4.4°C

23.4°C

26.7°C

15.9°C

do



147 
 

which is a mere 0.35 kg/m3 increase in discharge density. Using equation 15 below, the total 

discharge salinity increases by 408 ppm to 36,023 ppm, which is only 23 ppm higher than the 

surface water salinity.  

 

{����� � |����� �  {~�� ?�u): �  |~�� ?�u): 6 {�w��) �  |�w��)    (14) 

 

{����� � >����� � {~�� ?�u): � >~�� ?�u): 6 {�w��) �  >�w��)    (15) 

 

An OTEC-desalination plant has a tremendous advantage over conventional land-based 

desalination plants because of the superior mixing characteristics between the brine discharge 

and the normal OTEC mixed discharge. The salinity is decreased to near ambient levels almost 

immediately and no additional chlorination is discharged with the brine. It is evident that a 10 

MW OTEC-desalination plant using deep seawater RO process as the feedwater has the potential 

to eliminate all the chemicals with exception of the chlorine disinfection before distributing to 

customers. Since the pH of deep seawater is already at an ideal value of 6.7 to 7.0, it would not 

have to be adjusted for drinking water. Furthermore, since deep seawater is already rich in 

minerals, selective filtering can be used to achieve the requirement for drinking water; this 

process can either reduce or eliminate the traditional remineralization requirement employed for 

surface seawater desalination systems. The elimination of discharged chemicals, enhancement of 

mixing characteristics, and the minimization of carbon dioxide (CO2) emissions could this 

OTEC-desalination scheme potentially the most benign seawater desalination plant in the world.  

 

 



148 
 

Barriers to Entry 

As OTEC enters into developmental and commercial phases, it will undoubtedly be faced with 

environmental resistance. It was reported that Poseidon Resources spent approximately $15M in 

permitting costs for deploying a large-scale desalination plant in Carlsbad, CA and was imposed 

with a Climate Action Plan that added $76M to the capital cost of the plant over its 30-year life 

(Global Water Institute, 2008). Since estimates of the first 10 MW OTEC pilot plants are in the 

range of $200-$400M, an environmental levy such as this would add an additional 19-38% to the 

total cost. Developers need to formulate a fully comprehensive environmental plan far in 

advance of deploying an OTEC plant; otherwise, costly environmental studiescould be required 

by environmental regulators after investments in the plant have already been made. A costly 

study such as the Climate Action Plan could delay implementationof an OTEC plant or 

potentially prevent the project from moving forward indefinitely.  

Renewable energy projects in Hawaii have been met with cultural barriers that have delayed 

implementation and further growth. Geothermal energy companies have recently been planning 

to explore and expand electric production capacity by tapping additional wells near volcanically 

active sites on the Big Island of Hawaii. Local community activists, such as those from The Pele 

Defense Fund, have voiced their concerns against tapping geothermal resources for cultural and 

environmental reasons; they believe that drilling wells would harm their goddess Pele and would 

insult native Hawaiians who practice their traditional religion on the Big Island (Callis, 2012). It 

appears that the activists are losing the battle after the Hawaii Environmental Council made a 

decision on May 17, 2012 to exempt an EIS for future geothermal exploration; furthermore, the 

Hawaii Electric Light Co (HELCO) received approval to begin drafting request for proposals to 

add 50 MW of geothermal power on the Big Island that is estimated to cost $500 million 



149 
 

(Shimogawa, 2012). In this case, the need for renewable energy on Hawaii proved to be a high 

enough priority that cultural disputes were finally put to rest; however, the cultural resistance 

may have contributed to delaying geothermal expansion in Hawaii.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



150 
 

Conclusion 

 

Since OTEC’s inception in 1881 by D’Arsonval, it has always been promoted as an enormous 

source of renewable energy. Over the years researchers have proposed and demonstrated the 

secondary benefits of desalinated water to increase the attractiveness of investing in OTEC. The 

environmental effects of OTEC have always been considered unknown and they must be better 

understood before the OTEC industry can become a major contributor of clean energy. The first 

OTEC researchers, namely D’Arsonval and Claudes, invested their own money to fund early 

OTEC designs and demonstrations. Following a long OTEC research drought, rising fuel prices 

in the 1970s led some governments to investigate and occasionally fund small-scale 

demonstrations. The initial strategy involved convincing these governments to invest in a pre-

commercial OTEC plant that would convince developers and financers to cultivate a market for 

commercial OTEC plants. As fuel prices leveled out later in the 1980s, government interest in 

OTEC had waned and researchers began to strategize that small-scale OTEC plants could 

generate power and fresh water to meet the needs of SIDS nations. Since SIDS nations already 

pay high costs for power and water, first generation OTEC plants would potentially have a better 

opportunity for providing electricity and water at competitive prices. Although several SIDS 

nations showed interest, none of these governments or private investors ever made the 

investment.  

 

An OTEC-desalination plant is an alternate strategy that should be promoted primarily as an 

enormous source of benign renewable desalination. The economics of OTEC-desalination have 

been shown to be much more favorable than any other renewable energy-supplied desalination 



151 
 

technologies. The potential municipal scale capacity and favorable economics could make 

OTEC-desalination competitive with conventional coastal desalination plants. Secondary 

opportunities of this strategy are the favorable environmental effects of using enormous OTEC 

flow rates to provide enhanced dilution of desalination brine flow when compared to land-based 

desalination plants. In a large commercial plant scenario, the third opportunity of this strategy is 

the capability to supply a surplus of electricity back to the mainland grid (Figure 36). It is 

important to note that other opportunities and risks exist, but the key factors listed below are the 